V7 i Py e WATER SYSTEM SANITARY SURVEY REPORT
[J H e al th WASHINGTON STATE DEPARTMENT OF HEALTH (DOH)
-- NORTHWEST DRINKING WATER OPERATIONS --

TAcoOMA WATER DIVISION

Report Date: October 16, 2013

DOH System ID 86800 N Survey Dates 8/9/13 — 8/12/13
System Type Group A Community | Operating Permit  Green
Surveyor John Ryding

Tacoma Water’s Fletcher Heights Reservoir

Page 1 of 27




g v e SRR mentof 2013 Washington State Department of Health Sanitary Survey
{I’ ealth Report for Tacoma Water Division (ID# 86800 N)

10/16/13

TABLE OF CONTENTS

Brief Overview

Sanitary Survey Process and Report

Changes in Capacity

Source

Storage

Distribution System

Treatment

Reliability

Summary and Conclusions
[...]
193W 0] PaYIPOW 34 [|IM HO MOjq Supsixo ayt

*1318Welp adid xz
1o spustualinbaa ded Jie wnwiuw 199u 30U
S90p 3ul] JJO mojq ay1 uo des3 Jje BuinsIxXs sy

den jy aSseyosiq Lo mojg VE IIPM

23eq uondjdwo) pauuejd

uonn|os pauuejd

Aduepyaq o uondinssag

Aouspiaqg uedyiusis

sumoq Sies) / ueysnep 1enis :Aq paisedsid
's91ep uoe|dwod pue suonnjos pauue|d YUm Sa13uUdISQ IURILIUSIS paljiIuap|
Hoday Asaing Asejiues wialsAs Jo1BM €107




RECEIVED

NOV 01 2016
STATE OF WASHINGTON

DEPARTMENT OF HEALTH WATER QUALITY

NORTHWEST DRINKING WATER REGIONAL OPERATIONS TACOMA PUBLIC UTILITIES

20425 72nd Avenue South, Suite 310, Kent Washington 98032-2388
October 27,2016

CHRIS MCMEEN

TACOMA WATER DIVISION, CITY OF
POST OFFICE BOX 11007

TACOMA WA 98411-0007

Subject: Tacoma Water Division, City of; ID #86800
Pierce County
2016 Routine Surface Water Treatment Plant Sanitary Survey

Dear Mr. McMeen:

I would like to extend my appreciation to all of your staff who helped me to complete this year’s
sanitary survey of the Green River Filtration Facility (GRFF), especially Gary Fox, Jeff Bolam,
and Bryan King. The survey was conducted July 14 and 15. T am sorry for the delay in getting
this report to you. This was the first sanitary survey of the GRFF and procedures and write-ups
have changed significantly from the time when Tacoma Water used an unfiltered surface water

supply.

I started with a trip into the watershed led by Bryan King. This included my first trip to Eagle
Lake in the watershed. Bryan explained the temporary summer operations last year during the
drought conditions to transfer water from the lake to the North Fork of the Green River. It
sounded like it was a herculean task that was conducted in a timely and professional manner.
From there we travelled to Lester where I was able to observe the damage to the road near Lester
due to migration of the river. I understand that it may not be possible to rebuild the road for a
number of reasons. However, it appears that there is a stable, albeit longer, bypass around the
damage that allows operators to reach Lester and the upper reaches of the watershed. It does not
appear that this damage has impacted the water quality reaching the plant. There were also no
reported accidents or unusual water quality concerns since my last watershed inspection in 2014,

The watershed inspection was followed by an inspection of the physical plant of the GRFF. In
general, the plant was in great physical and operational condition during the survey. I have
enclosed your first ever field data sheet for the plant. The field data sheet describes many of the
operational and design parameters of the plant. There are several recommendations from the
survey that are listed below. They are highlighted in yellow in the report. There were no
Significant Deficiencies or Significant Findings identified during the survey.

e Turbidity notes and calibration tags should be included for the raw water turbidimeter

like they are for the filtered water turbidimeters.
e Chemical pump outputs are monitored by magmeters. Calibration columns are available



Tacoma Water Division
October 27, 2016
Page 2

for each monitoring pump. Chemical pump outputs should be verified by calibration
columns monthly.

e The alarms were last tested during plant commissioning a little more than a year ago.
Alarms are most easily tested by setting alarm set points in the plant SCADA system to
the current reading of the analyzers and alarms being tested and observing the result. All
alarms should be tested at least once per year. Priority should be given to the most
critical alarms (pH caustic soda shut down, fluoride injection shut down, individual filter
effluent turbidity activating FTW, and chlorine residuals post-clearwell).

e The clearwell vents were protected with a fine mesh screen. It was difficult to determine
whether there was a fine mesh screen on the 10 MGal Backwash Storage Tank from the
photographs provided. Verify that the 10 MGal tank vents are protected with a fine mesh
screen.

Please feel free to call me at (253) 395-6757 if you have any corrections, comments or questions
regarding this report. Based on the criteria in WAC 246-290-416, the next sanitary survey of the
GRFF is due in the calendar year 2019. The sanitary survey of the distribution system is due to
be conducted in calendar year 2018, five years from the previous survey in 2013.

Drinking Water Regulations require that all Group A public water systems have a routine
sanitary survey every 3 to 5 years. In order to receive credit for the survey, a sanitary survey fee
must be paid. Enclosed is an invoice for $2,754.00 along with a worksheet that shows how the
amount was determined. Please send your complete payment in the form of a check or money
order within thirty days of the date of this letter to: DOH, Revenue Section, P.O. Box 1099,
Olympia, WA 98507-1099.

Thank you for all of your efforts. The water system has made tremendous strides in the 13 years
[ have been your Regional Engineer.

Sigcerely,

Jolin Ryding, P.E.

Regional Engineer

Northwest Drinking Water Operations
(253) 395-6757

Enclosures

cc (with enclosures):
Tacoma-Pierce County Health Department

Electronic cc:
Brietta Carter, WSDOH
Nancy Feagin, WSDOH
Jolyn Leslie, WSDOH
Bryan Boye, WSDOH



00°vSL‘C S (suonoauuo) 0O‘0T uey: 2J0IA|) S1S0D pled WISAS Ja1ep

0T’ 66¢C S §1S0D pesinquilalun yijesH Jo Juswiledaq |e10]
0T €S0°¢ S Aanins jo 1507 |e10L
00'90¢ S ot € SIITRELCTE
SINOH SUOI3129UU0) 0D0‘DT< SWaISAS J0j S3S0D)
SUOI3I3UU0) dJoW 10 OOO‘QT SuINIDS SWBISAS 10} SISO pied WaisAs Jalepn |euonippy
00et9 5 eot 59 JoAanund
9y3 03 Jodas Asans jo uonesedaud — uoireusWNIOP AsAINS
00'2€9'T S 2ot $ 97 Yo plai4 Asaung
00°v0¢ S ot S daud ‘yoseasas ‘Suinpayas
SINOH S350 pied wajsAs aiepn
0T'66¢C S SASAINS ||y wogiad 01 S350) Y1|eaH JO 1uswiiedaq |e101
: S]_- $
- S| ot S JUR]SISSY |B2IUYDD ]
0T'vv S (SNN/LEE'S) X (SN #) TET (28ea|iN) sasuadxa |aned]
00°€ST S ot S 9T 1oddng sanesisiutupy weigoud Asaing
00'¢oT S 2ot S I uolleulpioo) QY wesdodd Aaning
S3|IIAI/SINOH S3S0D pled yijeaH jo uawiiedag
1s0) Ajuenp
SIA ¢SUOII03UU0D) 000‘0T J9A0 WIISAS
ST/L R ¥T/L 31eq 8uipAy uyor JoAaning
92431d Ajuno)
00898 # Al SM\d UOISIAIQ J81BAN BWODE] BWepN WalsAs

Sunpoeu] swiy Asaung Asepues
19318/\\ Subjuliq jo 31O
yijeaH jo juswiiedaq



Washington State Deps—*ment of

D Health

Environmental Health Programs Sanitary Survey of Rapid Rate Filter Plant
Office of Drinking Water Field Data Sheet

System Name I.D. Number Date Evaluation By

Tacoma Water Division, City | 86800 July 14 and 15, 2016 John Ryding

of

Operator(s) Present WTPO# Certification Level | Title Phone Numbers

Gary Fox 13911 WTPO4 Operations Manager (253) 502-8214

Jeff Bolam 6198 WTPO4, WDM3 Water Treatment (253) 502-8346

Supervisor

Identify lead operator/WTP supervisor above.
Is lead operator new since the last survey? (Y/N) Y
Does this person sign the reports? (Y/N) Y Present during the survey? (Y/N)Y

Source Water & Watershed Information (Review Watershed Risk Report from Surface Water Database (SWDB), Gather
information needed if incomplete) Intake: Protection provided to Intake facilities; adequate screening; adjustable levels of
withdrawal; pumped or gravity (reliability concerns)? Frequency and location of raw water turbidity and fecal coliform samples.

Tacoma Water’s watershed is the Green River watershed with multiple landowners. Tacoma Water owns approximately
11% of the watershed including all land adjacent to the river and its major tributaries in the watershed upstream of the
intake. Access to the watershed from the treatment plant up to the Lester townsite is controlled through a manned security
gate at the plant, a part time secured gate (Massey Gate) on the access road to the south end of the Howard Hanson dam, and
a locked and unmanned gate at Lester. Tacoma Water conducts manned patrols of the watershed between the treatment
plant and Lester. The Watershed Risk rating is 8 (low risk).

The intake is a concrete structure approximately 3 miles downstream of the Howard Hanson Dam and immediately
upstream of an impoundment dam which establishes the hydraulic grade of the intake. Water passes through a bar screen
and fish screens before flowing by gravity to the treatment plant. The hydraulic capacity of the intake is in excess of 150
MGD, which is the current approved capacity of the treatment plant.

Raw water fecal samples are collected at the treatment plant between the spill chamber and the ozone injection facility. This
system has been doing monthly source samples. The counts for fecal and e. coli have generally been low (<20/ 100 mL),
while the total coliform can be over 1000/100 mL. The watershed risk rating is low.

Hach Surface Scatter 7 Turbidimeter is used for raw water turbidity monitoring. Turbidity notes and calibration tags should
be included for the raw water turbidimeter like they are for the filtered water turbidimeters.

Plant Schematic — Use schematic from Comprehensive Performance Evaluation (CPE) report, if available; Show actual compliance
monitoring locations for Combined Filter Effluent (CFE) turbidity, Concentration of Residual x Time of Contact (CT), and residuals @
entry point to Distribution System (DS); Place arrow and letter at chemical addition points and identify in tables below.

See attached GRFF Process Flow Diagram. The monitoring locations are cross referenced with the monthly SWTR
monitoring report forms.

Chemical Addition - Coagulant(s), Filter Aid(s), pH Adjustment, Pre-Cl, /Rapid Mix:

Chemical Location Dose Chemical Location Dose
Alum X SAS 3.4t020mg/lL.  Soda Ash
Ferric CI/SO, Caustic Soda X Priorl\‘;loiflash 0-13 mg/LL
PACI Lime
CAPolymer: | o SAS 0t003mg/L  Pre Chlorine

\Dohfltum01\division"\EPH\DW\Field Operations\Northwest\Electronic Read File\2016 PIERCE\Tacoma Water 10-27-16 '16 SS _Rapid Rate.docx



CAPolymer:

Potassium Perm

FAPolymer:

SA7-C

Other:

0.01 - 0.08 mg/L

Prior to Flash

Co, X Mix Fsarely l1to 6mg/l,

All chemicals used in the WTP NSF Standard 60 Approved: [X] If not, which ones?

Note: PACI = Polyaluminum Chloride; CAP = Coagulant Aid Polymer; FAP = Filter Aid Polymer; Insert name(s).
How are dosages determined; how are they controlled? (Jar tests, Visual floc formation, streaming current monitor, historical,
monitoring data, etc.); what turbidity variation triggers a change? (Compare monthly chemical usage to dosage.) Bulk storage? Day

tanks?

Coagulation changes are triggered by Zeta monitor, and Streaming Current Meter readings. The zeta monitor target
readings are -5 to 5. The SCM is used for trend monitoring and the goal is to stay under +50. No jar testing is being done t

the present time.

Chemical pump outputs are monitored by magmeters. Calibration columns are available for each monitoring pump.
Chemical pump outputs should be verified by calibration columns monthly.

Rapid Mix Type: Static Mixer

Mechanical Mixers

Injection Mixers | x

Mixing Energy (G or GT): 1,500 sec™

In-line Blender Mixers

Two flash mixers at SAS on the Process Flow Diagram. Each mixer has a design capacity of 168 MGD. The channel dimensions are 16
ft x 83.5 ft. There are two injection pumps and the injection rate is 2,050 gpm per pump.

Flocculation:
Flocculator Type:

NONE

Hydraulic

Target Mixing Energy (G or GT): 10 to 70 sec™

Appearance of floc; tapered energy input?

Mechanical | x Number of basins: 4

A fine pin floc was observed in the filters above the media. Floculation energy is tapered through the floc basins.

The design capacity of the floccualtors is 168 MGD in Direct Filtration mode and 90 MGD in Conventional mode. There
are a total of 32 flocculator mixers, which consist of vertical hydrofoil blades. The size of the train is 44 ft x 88 ft with 20 ft
water depth. The detention time is approximately 20 minutes in Direct Filtration mode and 37 min in Conventional mode.

Sedimentation/Clarification:

NONE (Direct
Filtration)*

Adsorption Clarifier

Basin Dimensions:

Number of basins:

2

Horizontal-flow rectangular
with High-rate Plate Settlers
and Sludge Scrapers

Horizontal-flow round

Length: 89 ft

X Tube Settlers

Inclined-plate

Width: 89 ft

Total Basin Volume:

Dissolved Air Flotation

Other:

Depth: 20 ft

2.36  Million Gallons

* The sedimentation basin has an ultimate design capacity of 168 MGD and a hydraulic capacity of 200 MGD but would
likely never see these rates. In the summer the plant would operate in Direct Filtration mode (up to 150 MGD) during

\\Dohfltum01\division\EPH\DW\Field Operations\Northwest\Electronic Read File\2016 PIERCE\Tacoma Water 10-27-16 '16 SS _Rapid Rate.docx



{ !

which the sedimentation basins would not be used. Each basin has an ultimate design capacity of 84 MGD. The basins will
likely be cleaned once per year but there is currently limited experience on the needed cleaning frequency. '

Filtration:

Single Media Dual Media | x Mixed Media Pressure Filter Deep Bed Mono-media

Media Type: Sand | x Anthracite | x Garnet Other:

Filter Dimensions: Length: 42 ft Width: 20 ft No. Filters: 8
Total Area: 6,720 ft* Max. plant Production: 150 MGD Filter Rate: Approved to 10 gpm/SF
50 in anthracite and 20 in sand L/D ratio: 1700 Total Effective S1Z§: Sand 0.66,
Anthracite 1.32

Individual Filter Turbidimeters | x | Combined Filter Effluent Turbidimeter | x .Calibration Date: quarterly
o HL, 12.5 ft Conventional Rate 23 gpm/SF, 25 gpm/SF . .

Backwash criteria: 70 hrs- or 14 ft Direct Filtration max. Time 4-5 min

Backwash initiation is a combination of filter run time, terminal head loss, and plant demands

Backwash is delivered to Washwater Equalization Basins followed by Washwater Clarifier. Decant goes to Return
Equalization Basin which is pumped to the head of the plant. Solids underflow goes to Solids Metering Vault followed by
the Thickener, Sludge Blending Tank, and Screw Presses. Zero liquid discharge plant.

Stopped @ 0.10 ntu if >

Filter-to-waste: No Yes | x Time 20 minutes min. 0.10 NTU after 20 minutes

Filter to waste is conveyed to Return Equalization Basin which is pumped to the head of the plant.

Condition of media (mounding, cracking, mudballs); when replaced: Control of filter rate and backwash rate; Variability of filter rate;
Turbidimeters properly operating? Numbers reported when plant is running? Models of turbidimeters: continuous and benchtop; filter
to waste (FTW) at all start-ups or after backwash (BW)? Recycle backwash water, thickener supernatant, or sludge dewatering process
liquid? Where to? Request to see required records.

IFE and CFE Turbidimeters (Sample locations SA8 through SA17)
Sample line lengths are short. The IFE turbidimeters (Hach 1720F) are mounted near the filter discharge point. Filter rates
are typically established on a weekly basis depending on forecasts of water needs in the distribution system. Filter media is

a little over a year old.

The readings during the survey were:

Raw water turbidity 1.25 NTU Filter 4 IFE 0.027 NTU Filter 8 IFE 0.027 NTU
Filter 1 IFE 0.024 NTU Filter 5 IFE 0.024 NTU CFE 0.031 NTU

Filter 2 IFE 0.025 NTU Filter 6 IFE Offline '

Filter 3 IFE Offline Filter 7 IFE 0.022 NTU

WDohfltum0I\division\EPH\DW\Field Operations\Northwest\Electronic Read File\2016 PIERCE\Tacoma Water 10-27-16 '16 SS _Rapid Rate.docx




Chemical Addition - Disinfection:

Chemical Location Dose Chemical Location Dose
Gas Chlorine uv
Filter Outlet Weir
NaOCl x | Stiucture (SAS 13 “gf)/ Lot ozone MeadofRland 4 810 1.0 mg/L,
SA21
Ca(OCl), Chloramines
ClO, Other:

* Ozone is added for taste and odor control and disinfection credit is not normally taken for ozone injection. Operators collect enough
data to calculate CT for ozone if it becomes necessary to do so such as a major failure of the NaOCI system.

Clearwell Dimensions: P1:1.3 MGal, 80 £ID  P5: 6.6 MGal, 265 £t ID Depth: P1 - 35 ft max,
P5—16 ft max

The operational storage levels are 30 to 35 feet for the P1 clearwell and 10 to 15 feet for the P5 clearwell.

Parameter Monitored : Location When/ Frequency

Clearwell exit (P1, SA20; P5, SA21) and at  Continuous

pH : .
CT Compliance points

Temperature at CT Compliance points - Continuous

Disinfectant Residual Severa! locat101.1$ in plant and at CT Continuous
Compliance points

Disinfectant Residual See below

Peak Hourly Flow (PHF) at CT Compliance points Continuous

Other:

Redundancy of equipment; Contact time (T) evaluation — how derived, variable or constant; How is Peak Hourly Flow (PHF)
determined — compare to value used for T'in CT cales; Check CT Summary Report in database, complete as necessary (If CT SUMmary
Report is not available, review CT determination in system files); Clearwell vents and screens; Calibration of pH meters and
disinfectant residual monitors

CT values are calculated for both Pipeline 5 (PL5) and Pipeline 1 (PL1). A CT summary has been developed by Craig
Downs, P.E. showing the contact time calculations for both pipelines. Tacoma Water is transitioning the CT points of
compliance to Black Diamond (PLS5) and Enumclaw (PL1). Water quality data (Cl, concentration, temperature, and pH)
will continue to be collected at the Covington (PL5) and 214™ Ave (PL1) monitoring stations. Contact times to Black
Diamond and Enumclaw will be determined by peak hour flows from the plant and used in the CT calculation spreadsheet.
In cases where the flow down PL1 is less than 24.7 MGD the Cumbetland turnout the contact time will be less than to
Enumclaw. Inactivation ratios for both Enumclaw and Cumberland will be shown on the monthly report form.

There is continuous chlorine monitoring in the distribution system. The residuals are never non detects. Chlorine residuals
are also measured at the time of coliform sampling in the distribution system. pH meters are calibrated quarterly. Chlorine
analyzers are recalibrated when they diverge more than 0.2 mg/L from daily grab samples.

pH meters: Rosemont Emerson pH 56 part HART analyzer/3900 VP Insertion/Submergent

Chemical Addition — Corrosion Control/Stability/Other:

Chemical Location Dose Chemical Location Dose
Soda Ash Orthophosphate
NaOH X SA18 3.4-5mg/l,  Polyphosphate

\Dohfltum01\division\EPHADW\Field Operations\Northwest\Electronic Read File\2016 PIERCE\Tacoma Water 10-27-16 '16 SS_Rapid Rate.docx




Lime Other:

Target finished optimal water quality parameters:
pH: 8.2 Alk: 20 mg/L as CaCO;  Phosphorus: Other:

Fluoridation: ~ None [] Hydrofluosilicic Acid X Sodium Fluoride (Saturator) [ ]~ Sodium Silicofluoride (Dry Feed) [ ]

NaOH is typically added before the flash mix if needed during the coagulation process and after the clearwells to achieve
the pH target (8.2). Target dose is around 0.7 mg/L.

General Plant Operations/ Cross-Connection Protection (CCP)
Has purveyor had plant hazard evaluation by Cross Connection Control Specialist (CCS)? If so, when?

The Chemical Injection Facilities have undergone a hazard evaluation/walk through by Scott Hallenberg of Tacoma Water.
Scott is planning to do an evaluation/walkthrough of the filtration plant later this year.

Internal CCP — chemical makeup; use of day tanks; chemical feed/ makeup interconnections; split chemical feeds? Submerged inlets in
chemical feed tanks? Surface washers? FTW connections? Protection firom overfeed? Connections to pumps? Hoses/ hose bibs? Any
other treatment provided?

Is plant staffed during all times of operation? No Yes | x

The plant operates 24 hours a day, 7 days a week. There are two shifts per day, each is a 12-hour shift. Two to four
operators are onsite during the day shift and one operator is onsite during the night shift.

Plant staffing — plant rating/mandatory level; certification levels of operators, coverage, shift operation; vacations/
weekends/holidays.

All operators are WTPO 3 or higher. Several are certified as WTPO 4. Currently there are nine operators assigned to the
plant along with Gary Fox and Jeff Bolam. Ultimately the goal is to have eight certified operators and two OITs assigned to